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WUHU JEED HARDWARE PRODUCTS CO.,LTD

NO.8# INDUSTRY GARDEN, XU TOWN, NANLING COUNTY, WUHU CITY 241306, ANHUI PROVINCE, P.R.
CHINA

THIS REPORT IS TO SUPERSEDE TEST REPORT NO.SHAEC0900098301 DATE:2009/12/2

The following sample(s) was/were submitted and identified on behalf of the clients as : Seamless Drawn Brass
Tubes

SGS Job No. : SP09-001202 - SH

Composition : Copper 65%, Zinc35%

Model No. : 2.00mmx0.30mm

Supplier : Wuhu Jeed Hardware Products Co.,Ltd
Date of Sample Received : 27 Nov 2009

Testing Period : 27 Nov 2009 - 02 Dec 2009

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Scwﬁ Vo

Hao Jinyu, Sandy
Lab Manager
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
1 SHAQ09-000983.001  Golden metal tube

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

RoHS Directive 2002/95/EC

Test Method : With reference to IEC 62321:2008
(1) Determination of Cadmium by ICP-OES.
(2) Determination of Lead by ICP-OES.
(3) Determination of Mercury by ICP-OES.
(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method.

Test ltem(s) Limit Unit MDL 001
Cadmium (Cd) 100 mag/kg 2 ND
Lead (Pb) 1,000 mg/kg 2 42
Mercury (Hg) 1,000 mg/kg 2 ND
Hexavalent Chromium (CrVI) - - & Negative

Notes :

(1) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS directive
2002/95/EC

(2) © Spot-test:

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;

The tested sample should be further verified by boiling-water-extraction method if the spot test result is

Negative or cannot be confirmed.

© Boiling-water-extraction:

Negative = Absence of CrVI coating; Positive = Presence of CrVI coating

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg with

50 cm? sample surface area.

For corrosion protection coatings on metals: Information on storage conditions and production date of

the tested sample is unavailable and thus results of Cr(VI) represent status of the sample at the time of

testing.
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ATTACHMENTS
1) Name of the person who made measurement: Jeff Zhang/Even Xu/Frank Fang/Elim Lin
2) Name of the person in charge of measurement: Terry Wang/Phoebe Shen
3) These samples were dissolved totally by pre-conditioning method according to below flow chart.

(Cr test method excluded)

Sample Preparation

|

Sample Measurement
[

Pb/Cd/Hg crét
v \ 4
Acid digestion with v ]
microwave/ hotplate Nonmetallic Metallic
¢ material material
Filtration v Positive
[ Adding extraction
¢ ¢ solution
Solution Residue ¢ Negative
¢ Heating to 90~95°C »
for extraction Boiling water
Total digestion ¢ extraction
Filtration and pH ¢
adjustment ~ Adding 1,5-
diphenylcarbazide
v ¢ for color
ICP-OES/AAS Adding 1,5- development
diphenylcarbazide ¢
i for color A red color indicates
devel t by
DATA evelopmen the presence of cré
¢ If necessary, confirm
UV-Vis with UV-Vis.
¢ \ 4 ¢

DATA

DATA

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at hitp://www.sgs.com/terms_and_conditions
htm. Allenl ion is dra».r to the limitation of liability, indemnification and jurisdiction xssues de[med lharem Any holder o{ lhxs uocumen is advised that Irﬂmmdllon comamed hereon

evale ,)ar'xes lo a nansawon Irom exercisir 1g all their r\qh|<. :md obhga!mns l.ndm me Ila"sachon dncuments Any unauhon.'au alteration, forgery or

g} or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
gyesults shown in this test report refer only to the sample(s) tested . This document cannot be reproduced except in full, without prior approval of the Company.

3rd Building,No.889, Yishan Road,Shanghai,China 200233 IE&E:(86~21) 61402553 (E&E:(86-21) 64953679 WWWw.cn.sgs.com
$E - F# - HII#880835E BRiA: 200233 HL:(86-21) 61402594  HL:(86-21) 54500353 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)




Test Report No. SHAEC0900098301 A01  Date: 08 Dec 2009 Page 4 of 4

Sample photo:

SHA09-000983.001

SGS authenticate the photo on original report only

*** End of Report ***
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